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TEST REPORT

Equipment Under Test : Globalsat Bluetooth Dongle

Model No. : BTA-804
Applicant . Globalsat Technlogy Corporation
Address of Applicant : 2-1F,No 16,Chien 8 Rd,Far East Century Park,Chung Ho

City ,Taipei Hsien 235 Taiwan , R.O.C.

Standards:
FCC Part 15 subpart C

In the configuration tested, the EUT complied with the standards specified above.
Remarks:

This report details the results of the testing carried out on one sample, the results contained in
this test report do not relate to other samples of the same product. The manufacturer should ensure
that all products in series production are in conformity with the product sample detailed in this report.

This report may only be reproduced and distributed in full. If the product in this report is used in
any configuration other than that detailed in the report, the manufacturer must ensure the new system
complies with all relevant standards. Any mention of SGS Taiwan E&E Services or testing done by
SGS Taiwan E&E Services in connection with distribution or use of the product described in this report
must be approved by SGS Taiwan E&E Services in writing.

Tested by . Alex Hsieh Date : Sep. 9, 2003

Approved by : Robert Chang Date : Oct. 2, 2003
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‘ 1. General Information |

1.1 Testing Laboratory
SGS Taiwan Ltd.  ( FCC Registration number: 573967 )
1F, No. 134, Wukung Road, Wuku industrial zone

Taipei county , Taiwan , R.O.C.

Telephone : +886-2-2299-3279

Fax . +886-2-2298-2698

Internet . http://www.sgs.com.tw

1.2 Details of Applicant

Applicant
Address of Applicant:

Contact:
Telephone:

1.3 Description of EUT(s)

Globalsat Technology Corporation

2-1F,No 16,Chien 8 Rd,Far East Century
Park,Chung Ho City,Taipei Hsien 235
Taiwan , R.O.C.

Ray Tsali

+886-2-82263799 ext.206

Globalsat Bluetooth Dongle

1 Product name

2 Product ID BTA-804

3 Supply Voltage DC 5.0V from USB

4 Antenna Gain 0 dbi

5 Carrier Frequency 2402MHz to 2480MHz

6 Modulation Method GFSK,1Mbps,0.5BT Gaussian

7 Hopping 1600hops/sec, 1MHz channel space
8 Output Interface USB

9 Operation Temperature -20 to +55 degree

10 Compliant Bluetooth Specification Verl.1
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1.4 Operation Procedure

The Bluetooth is a FHSS system, and the output power and operating frequency are
NOT End-user adjustable. Applicant offer a engineering software “BlueSuite” installed on
PC to control the EUT. Setting of the software parameters are set as default. Operating
frequency are set as testing required. The output power is set as Ext=255, Int=60 (at
max. power). Inside the BlueSuite software, there is a BlueTest to control EUT hopping on
or off. We select “Txdatal” (which modulated by pseudo-random sequence)and assign the
transmit channel(as below). When the EUT is required to transmit in hopping on mode.
We select “Txdata2”

The lowest operating frequency within Bluetooth specification is 2402Mhz, and
highest operating frequency is 2480Mhz. So the frequency above are used as the lowest
and highest frequency in the testing, and the middle frequency is set as 2441Mhz.

1.5 Testing Method

The testing standard follows CFR 47, Part 15.247 and ANSI C63.4 1992, and
measurement method according to Public Notice DAOO-705 (March 2000).

The Testing procedure is as following:
a. The EUT was plug in the USB port of PC and placed on the top of a rotating table 0.8
meters above the ground at a 3m chamber. The table was rotated 360 degrees to
determine the position of the highest radiation.
b. The EUT was set 3 meters away from the interference-receiving antenna.
c. The antenna is a broadband antenna, and its height is varied from one meter to
four meters above the ground to determine the maximum value of the field strength. Both
horizontal and vertical polarizations of the antenna are set to make the measurement.
d. For each suspected emission, the EUT was arranged to its worst case and then
the antenna was tuned to heights from 1 meter to 4 meters and the turn table
was turned from 0 degrees to 360 degrees to find the maximum reading.
e. The test-receiver system was set to Peak Detect Function and Specified Bandwidth with
Maximum Hold Mode.
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NOTE:

1. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is
120kHz for Peak detection (PK) and Quasi-peak detection (QP) at frequency below 1GHz.
2. The resolution bandwidth and video bandwidth of test receiver/spectrum analyzer is 1
MHz for Peak detection at frequency above 1GHz.

3. The resolution bandwidth of test receiver/spectrum analyzer is 1 MHz and the video
bandwidth is 300 Hz for Average detection (AV) at frequency above 1GHz.

4. During the Output power testing, the manufacturer attach a test fixture which is a short
cable that replace the antenna. So we use conducted method to measure the power.
Hence the EIRP is the output power plus the antenna gain in dBi. Due to cable loss, the
real value will equal to measured value(show on the instrument) add cable loss.
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2.Summary of Resultsl

subclause Parameter to be measures Verdict Page
15.207 Conducted emission Limit PASS 8
15.209 Radiated emission Limits, general PASS 11
requirement
15.247(a)(1) Channel Spacing PASS 18
15.247(a)(1)(ii)|20db bandwidth / No. of channels PASS 19
15.247(a)(1)(ii)|/Average Time of Occupancy PASS 24
15.247(b)(1) |Peak Output power PASS 28
15.247(c) Band-Edge Emission PASS 31

15.247(c) Spurious Emission under 25Ghz PASS 33
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Instrument Model Serial number | Calibration date
Desktop PC HP Pavillion 723D N/A N/A
Spectrum Analyzer Agilent E7405A usS40240202 Jun 02, 2003
Spectrum Analyzer R&S FSP 40 100034 Mar. 27, 2003
Antenna Schwarzbeck 184/185 Jul. 04, 2003

BBHA9170A
Antenna Schwarzbeck 3097320 Feb 24, 2003
BBHA9120A
Antenna Schwarzbeck 152 Jul. 07, 2003
VULB9163
Signal generator R&S SMR 40 100210 Feb. 11, 2003
EMC Analyzer HP 8594EM 3624A00203 Dec. 13, 2002
EMI Test Receiver R&S ESCS 30 8289857004 Oct. 11, 2002
Transient Limiter HP 11947A 3107A02062 Jul. 22, 2003
L.I.S.N Rolf-Heine 99012 Oct. 08, 2002
NNB-2/16Z




Report No.: ER/2003/90003

Page 8 of 47
4. M easur ements |
4.1 Conducted emission Limits SUBCLAUSE 15.207
Product Name: GlobalSat Bluetooth Test Date:  September 02 2003
Dongle

Model No.: BTA-804 Tester : Peter Huang

Test Mode: Operation mode Temperature 225C

Test Result: PASS Humidity: 48 %

Main Terminals:L

FREQ QP1 AVGI] QP2 |AVG |QP |AV QP AV
MHz |dBuV |dBuV |Factor [dBuV|2 Limat | Limit |Offset]Offset
0.152]  443] 381 3.00| 47.30] 41.10]65.90] sso0l-18.61] -14.81
0.554] 36| 29.1| 2.89] 38.99| 31.99]56.00] 46.000-17.01] -14.01
1.846] 353] 332 3.05]38.35] 36.25]56.00] 46.00]-17.65] -9.75
3.604] 334 307 3.15]36.55] 33.85|56.00] 46.00(-19.45] -12.15)
6.002) 2750 257] 3.22] 31.12| 28.92|60.00] 50.00]-28.88] -21.08
10.16] 318 27.3] 3.30{ 35.10] 30.60{60.00{ 50.00{-24.90] -19.40|

1. -" denotes the emission level was - 10 dB beneth the Average limit,s0 nothing need to
re-check anymore.

2, QP1/ AVG1 value means the QP/AV reading without the factor.

3. QP2/AVG2 value means the QP/AV final reading with the factor,
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Product Name: GlobalSat Bluetooth Test Date:  September 02 2003
Dongle
Model No.: BTA-804 Tester : Peter Huang

Test Mode: Operation mode Temperature 2 °C

Test Result: PASS Humidity: 48 %

Main Terminals:N

FREQ |QP1 |AVGI QP2 |AVG |QP AV QP |AV

MHz |dBuV |(dBuV |Factor [dBuV |2 Limit | Limat {Offset|Offset
01521 474] 413] 2.996] s04] 443] es59] ssol -155] -11.61
0.55] 36.10] 26.60] 2.89] 38.99] 29.49] se.00] 46.00{-17.01] -16.51
1o2| 28.10] 24700 2.80] 30.90] 27.50] 56.00] 46.00{-25.10] -18.50
3.60] 35.60] 34.30] 3.15] 38.75| 37.45| 56.00| 46.00(-17.25] -8.55
5.81] 26.40] 22,70 3.22| 29.62| 25.92]60.00] 50.00{-30.38] -24.08|
10.16] 27.30] 21.60] 3.30] 30.60] 24.90]60.00] 50.00{-29.40] -25.10

1." -" denotes the emission level was - 10 dB beneth the Average limit,so nothing need to
re-check anymore,

2. QP1/ AVG1 value means the QP/AV reading without the factor.

3. QPYAVG2 value means the QP/AV final reading with the factor.



Report No.: ER/2003/90003

Page 10 of 47
4.1.1 Limits (CISPR 22)
FREQUENCY Class A (dBuV) Class B (dBuV)
(MH2z) Quasi - peak Average Quasi - peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0 - 30.0 73 60 60 50
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Radiated emission Limits, general requirement SUBCLAUSE 15.209

1. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

Customer:

Model 1TISE Dungle
Spar. 1

Ger. Ho.iZ240Z2 HHZ
Limit DT B

Lol (dBuW)
L L

TiE-
-
e

al-

Date: 2O03-09-03 Timocrllz1]

Folar. cVartical—- 3M
Beport Mo.:

File H?

Testar thAlex

Tmp. (G} t22.0 Humid. (%) 153

BRI |

L

=
Loam

M PN e | ot R PRIt

i WA sshith oo

! |
i8 | I |
. !
% 1e0 200 s00 400 500 s 700 1] 200 1008
Fraguency (M Hz)
MEMT: L
e Limit Rsad Antenna Cable D hsr
Ereg Lawvel Limit Lins Laval Factor Factor fFactor
MHz 4B «iH Al dB L] dB =]
1 £1.34 32.16 =7, B4 40, 0o 18.70 11.%594 .53 0.0
z TH.50 31.74 -8.26 40.00 24.01 7.07 0. EB& 0.00
3 173.56 5. 31 -8.18 43 50 25,66 6.73 0.9z p.oo0
4 104, 50 an_ 07 -f .43 43.50 #3.83 10,26 0. 9@ 0. o0
5 I63. 84 IR, 44 -7.56 45030 23,03 14.95 T 0.00
[ 196, §F 3\.567 -7.33 4500 71.54 15.54 1.50 o, oa
= n_ roee SR ] Fa MGl &l
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
51.34 32.16 -7.04 19.70 11.94 0.53
396.66 38.67 -7.33 21.54 15.54 1.59
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2. Transmit at 2402Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Horizontal

Customer s Datet 2003=00-03 Timerll:Lli
Madal 1UEE Dungle Polar. tHorizontal= 3M
Epgé_ : Report Ho.:

Ser. MWo.:2402 HH= File -1

Limit tFCC B Teastar iRlex

Tmo. (C)122.0 Humid. [®):52

Levwal | dBUW)

Be-
72-
L L}
5 -
43 -
" | [ 1 -\.-;:I Mﬁmﬂ.{=w
o -— 3 i
| et
P T |
T R . ,L.-u'&.m*M*j"*
L i |
24- ‘m_+fw ' . .
| i
iE- ! |
- |
8 . P |
o 1ns 200 100 400 500 s00 T 200 s00 1000
FragusncyMHE) |
MEMG :
Oever Limit Read HMAotanna Cakle Other
Frag Lavel LimicE Lime Level Factor ractor Fagtor
_;Hz f= b= AR 1] ab di ds da
1 i6i.7B 27.65 =15.85 43,50 15.16 11,75 0.74 g.0o
2 363.EH 35, %4 -§.06 46,00 23,53 14.05 1.4a7 0. 60
3 206, 66 15,66 =10.3d 46.00 19.53 15.54 _.5!: 0. 00
4 4RO,0E 39,21 -6.71 46,00 2. ER 16.80 1.B¢ 0. 0
5 920.64 19,07 -§,93 46, 00 16.%9 20.22 2.27 a,00
& 93Z.10 39, 5% -§.01 46,00 14.92 22,43 2,64 g, 00
Freq Level Over Limit | Read Level Antenna | Cable Factor
Factor
932.10 39.99 -6.01 14.92 22.43 2.64
363.68 39.94 -6.06 23.53 14.95 1.47
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3. Transmit at 2441Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

Customar s Dote: 2003-045-03 Time:ll:22

Model :IU3E Dungle Polar. tVertical- 3M
Speg. i Baport HNo.:

Sar., Mo.:2441 MHE File t=1

Limie sFCC_B Tester iAlew

Tmp. (C]:22.0 Humid. {%}:53

Lavel (dBuV]

e
TI-
-
R
e —l
| =% = )
“aw— l. == ] = " .,m«wwm“*"
R ‘ il ULJJ'-ALW syt
.l' rri‘l ..-'"" __d |
,—m.,l o | |
Ta- |
i . i
l.
e i L : : ; :
s 100 108 200 400 508 s 700 800 s 1008
Ersquancy|MHz) I
e
Owar Limit Read BATenna Cable Dt har
Frog Lewa] Limik Line LAl Factor Factor Factor
Hiiz dB dB df dB = L] u | di
1 59,64 a12.ED =10, 61 §3.50 2025 1.9 .74 0, Q5k
2 189,26 34,70 -B.E0 43,80 24.19 8,56 .35 a.00
3 33,66 38,37 -1,63 46,00 21,06 14.55 1.47 %.00
| 4 396.E6 40,39 -5.01 46,00 23,66 15.54 1.58 0.00
5 435, 34 38.53 -7.47 di6. O 20.613 16.21 1.70 .0
§ 480,08 37.08 -B.82 46.00 18, 48 16.80 1. i 0.00
= o - T ] [ vl
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
396.66 40.99 -5.01 23.86 15.54 1.59
439.34 38.53 -7.47 20.63 16.21 1.70
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4. Transmit at 2441Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz,Horizontal

Customer: bate:Z003=-09=-03 Time:l1:21

Eodel U8R Chingle Polar. tHerizontal- IM
Spec. : Beport Ho.:

Sar. No.:Z2441 MHH= File i=1

Limit tFOC B Tastar thlex

Tmp. {C) 22,0 Humid. [%) 53

Lovel (dBul|
Bo-

TiE-
L3

B4~ W | |
.- - |
| |
‘.
|
TR 100 100 400 500 00 700 508 T 1088
Freguency{MHz)
JEMO
Cver Limit Read Antenna Cable Cher
Freq Laval Limit Lino Lavel Factor Factor Factor
MMz dB “B B A di ds el
1 165,80 20,38 -14.12 43.50 20.21 8.27 T 0.00
2 363.68 38,74 -6.26 £6.00 23.133 14.95 1.47 0.0
i 396,66 35,58  =10.42 6. 00 18.45 15.54 1.55 a.00
4 AEG.0B 38.46 -7.54 4%, 00 19. 85 16.80 1.80 B.00
5  B50.B2 39, 66 -6, 34 46.00 15.4% 21.67 2.51 @.00
0 BAS.42 In. 82 -G 1B 46 . O 15.13 22.14 2.56 G.00
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
889.42 39.82 -6.18 15.13 22.14 2.56
363.68 39.74 -6.26 23.33 14.95 1.47
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5. Transmit at 2480Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz, Vertical

Customar: Date:2003-09-D3 Time:ll:29
Mode] tTSE Dungle Polar. :Vartical- 3M

Spec. g Raport MNo.:

Ser. Ho.:2480 MHz File i1=1

Limit tFCC B Tastar thlax

Tmg. (S} :22.0 Humid. (%) 53
Laval (dBuV)

aa-
TR
ad-
BE-
_.,. creifs - o v e
Fr. = i P 2 _._,l.,,_.;ﬁ S A
WEVESLY.| % PR ey
“__'_‘ ; \‘,LL—LIJIMHJV’W"M -
Myt e |
za- | W i :
18- i I
a- i !
g i . ! i i : i i
t1 1] 100 100 Jo0 400 [ 1]} [ 10 ToR (1]} L 18 1000
Fragusmey|{MHz)
AEMO:
dwer Lamit Bead Antenns Cabls ather
Frog Lemval Limit Linme Leval Factor Factor Factor
MH = dan dB 2 15} 1] [=1:] dB di
1 53,28 31.72 =H .23 a0. 60 10834 11.84 J .54 &, 00
2 165 .80 33,95 =9, 55 43.50 24.78 B.27 1 - i .00
3 363,68 T.948 =02 g, 00 21 .85 14 .85 1.47 O .00
4 196,86 33,748 -, 23 46 .00 2F.64 15.54 1.5%9 0.0
5 439,34 38,62 -7.34 4&.00 20.71 16.21 1.70 0.00
5 Ta0. 34 3%, HE g, 14 d46.00 17.00 20.57 .89 0,00
Freq Level Over Limit Read Level Antenna Cable Factor
Factor
730.34 39.86 -6.14 17.00 20.57 2.29
396.66 39.78 -6.22 22.64 15.54 1.59
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6. Transmit at 2480Mhz, The Spectrum setting : RBW=120Khz , VBW=120Khz,Horizontal

Customar Data:zﬂDH-l:lﬂ-—I:!.} T.-:.I'I'rﬂillizi
Modal :TS5B Dungle Polas, tHorizoptal= M
Spac, 1 Fapart o, 2

Ser. Ho.:2480 MHEZ File ='!

Limit tFCC_B Tester tAlex

Tm. (C) 22,0 Humid. {®¥:53
Lavel (dBuV |
-

T3
-

_‘._Il_ —

: . - et A
k 3 e .
" A “JI-F'“-;M-J‘-"""'."' '
A o

18- | | {
B- |
| I ; I
o 100 200 se0 480 £0o soe 700 500 #00 1000
Freguancy(MHz)
MEMO:
Ciwar Limit Bead Ahntenns Cable other
Frog Laval Limit Lok e Level Factar Factor Factor
MHz fa ] dB8 dB fari -} [ 1] rI:EI L dB
b 35366 3% 27 T 46,00 +2. 066 14 .95 L. AT .00
2 IFE.EE 3874 =1, 26 4E.00 18.61 15. %54 1.5%9 0,40
3 480,08 IR, 58 -T. 42 46.00 1%. 98 1680 1.80 0,00
1 4 33,16 40.01 =5, 949 §6.00 16.13 21.3%9 2.48 0.00
| ® 422,40 4. 88 =5, 04 46, ni 15.90 22.45 3.62 0.00
Freq Level Over Limit | Read Level Antenna | Cable Factor
Factor
922.40 40.96 -5.04 15.90 22.45 2.62
833.16 40.01 -5.99 16.13 21.39 2.48




4.2.1 Limits

Frequency

(MHz)

Field Strength
{microvolts/meter)
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Measurement Distance
{meters)

L0009 - 0,490
0.490 - 1.705
1,705 - 30,0
30 - 88

BE - 216

216 - 960
Above 960

2400/F(kHz)
24000/ F(kHz)
30

[y ==

| 50)

R

500

300
30
30

Tad Tl el Tl



4.3 Channel Spacing
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SUBCLAUSE15.247(a)(1)
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4.4 No. of carrier frequency / 20db Bandwidth

SUBCLAUSE15.247(a)(1)(ii)

s 100 wWHr
= ype 108 kHz

RmE 113 dBav Epet 40 d= = 5NT 10 me

|,I i |L1|! Y 1|||11n“| flf*l

CURIIR W {1 |I

mtarr Z.4 GHEZ B3 HHz/ Biop 2-483 GHE

Date F.BEF.2003 i€:11:086

Number of channels = 79
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Split the whole frequency band into two.

= e jOd kil
"3} = VIR 100 kHz
Rsr 113 0 =Rt 2 ~HWT =
119 i
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20dB bandwidth at lowest (2402Mhz), middle(2441Mhz), highest channel(2480Mhz)

@ =REw 10 KHz Dalta 2 ITL |

ayEW 30 kHz _g0.8T d8
Rat 117 dBuV satt 40 dB s=gr 20 e J80 . 00G0000DT kKHE
X - e iowr T
[ an. Do .:Eluui
ol gozoonpoo sz |
Baida feltas L [T1 |
-19}62 =B
- -3 2} 0p000d6H
e ez
Syiial

s A
=T

73

a0 —
=30
=1
Capnber 2.402 GHZ 200 kHzS Span & MH=
Dt . SEP.2003 14:l6:242

Channel bandwidth = 872 KHZ
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{8} sppW 10 hEHz Dalta & [TL 1
= 30 kHz -20.71 dB8
paf 112 dRgy enrt 40 4B = SWT 20 mB AFq . 0O3000000 kHz
i pamd b
t\. T el - T & &
B ] -:n-.n'i
21 ag1poeboo crz |
s - faita £ 1TL 1
Ill =20
=&i{k0L ’
Rk ol cifigalyd
W [ R = I
=
i —
|
Hilal -
=i
fm i

Canter Z.441 GHhz

LA L&

2.BEP.ZO03

200 kMz/S

14r20z 10

Channel bandwidth =824 KHZ

Bpan & HHT
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4.5 Average Time of Occupancy
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SUBCLAUSE15.247(a)(1)(ii)
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4.5.1 calculation

At channel 2402 (528 Sec), 2441(522u Sec)and 2480Mhz(528p Sec), there are 10
bursts in 1 sec. Time period of each burst is 528 y Sec(worst case). So the occupancy
time within 30 second is 528x 10 x 30 = 158400u Sec = 158.4mSec = 0.1584 Sec.

4.5.2 Limits

The average time of occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.

The EUT comply with the requirement in Sec 15.247(a)(1) that
use at least 75 hopping frequencies. The maximum 20dB
bandwidth of the hopping channel is 1 MHz. The average time of
occupancy on any frequency shall not be greater than 0.4
seconds within a 30 second period.
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4.6 Peak output Power SUBCLAUSE15.247(b)(1)
Transmitter transmit at lowest channel (2402Mhz)
@ “REw 1 Mz Markor 1 [T1 |
=AW 1 MMz -%.BS dBm
Ral 1% dBm =Nt T ab 4\ " OWT 2% m= 2,402 034980 GH=
10
{
B |
1
— -l-
=10
[ 4 —
|
=EIE |
L —40 |
50
b L
Cantar 2.402 GHF Ll6. 6 kKHz/ Gpan 1.166 MNHET

The Power (ERP) = Output power + cable loss + antenna gain

= -5.85 dbm + 3.3 db+ 0 dBi = -2.55 dbm
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Transmitter transmit at middle channel (2441Mhz)
EREW 1 MMz Markar 1 [T1 ]
*VHW 1 MH=E =F .05 oHm
Aaf 1% dBm *prt 20 dB *OWT 25 mEa 2.441016324 =Hz
L
. Lo
=
= 1
| x.
=10
== 311
f= a1
a1
= 10
p— T3 |
=8
Cantar Z.441 GHE 116. 8 kHES Bpan 1.166 MH¥

The Power (ERP) = Output power + cable loss + antenna gain

= -6.05 dbm + 3.3 db+ 0 dBi = -2.75 dbm
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Transmitter transmit at highest channel (2480Mhz)
spEW 1 MH= Marker 1 [T1 |
@ YRR 1 MHz -5 . 66 dEm
Ras [ 1% dim RtE a0 «dn =owT 23 ma > 4EG03I0DILE GHE
T e
& 1
= E
lam 11
i i)
-—40
Lm0
|- &0
=71
_|]l
1
Cannar £.48 GHE 116.6 kHz/s Span 1.166 MHEZ

The Power (ERP) = Output power + cable loss + antenna gain

= -5.66 dbm + 3.3 db+ 0 dBi = -2.36 dbm

So the max power happens at 2480Mhz , which equals
to —2.36 dbm = 0.58 mW

Limits:
For frequency hopping systems operating in the 2400-2483.5 MHz band employing

At least 75 hopping channels, all frequency hopping systems in the 5725-5850MHZ

Band, and all direct sequence systems: 1 Watt.
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4.7 Band Edge emission SUBCLAUSE15.247(c)
*REN 100 kHE Dalta 1 [T1 |
ey 100 kHE -31,.80F <0
FRef ®T diaWdm N 10 dB * HET 4D ma =&, D1 0EF0CL MEHE
' Mackige L [T1 }
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1 83,90 gB® f‘ 4]
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WMM&T WErPS e
._t'l
i o
=10
Bl
10 ——
=1
Cantar F.400% GHz 500 kHES Span o MEZ

DaTa! 2,867, 2003 15:11:34
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Dalea 1 [T1 ]
-25.55% dB
3. 612000000 MHE

Macker| 1 [T1 |

1104 AR W)

2L ATa9960900 GHzZ
Macrkarel 2 (T

————— SR
2L48i83AP00 GHE

WMWM

il

=20

p—110

|

Start 2.479 GHE

GO0 kS

Stop Z.4B3 GHz

Dabm: .8EF.2003 15:13:2%

L ower bandedge Upper bandedge
Bandedge difference 31.82db 25.55db
from main channel

4.7.1 Limits

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum
intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the
band that contains the highest level of the desired power, and it must comply with the

limit in 15.209.
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4.8 Spurious Emission under 25Ghz (from 1Ghz) SUBCLAUSE15.247(c)

1. Transmit at 2402Mhz
1Ghz — 18Ghz , Vertical

@ sEEW 1 MH=z Marker 1 ITL 1§
w3 UEW 3 mblz 49 . B4 dBuY./Sm
Ral &7 dBpld m =R 0 dB sl T 200 ma 7. 402000000 GHE
| |
Offpet =30 |dB | .
- i

. 7 é__ll 84 o = \\J-ﬂnﬁ.
s W e
el

==L}

K

=13 ==

|~ T [

L-3.0

i3 H =
Start 1 GHE 1.7 GHzS Srop 18 GH

iy i s 3.8EPF. 2003 1144022



18Ghz — 25Ghz , Vertical

@
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*AEW 1 MH7
SEW 3 MEE

Markaz 1 [T1 |
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1Ghz — 18Ghz , Horizontal
O 1 MEz Mackcar 1 [T1 1
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18Ghz — 25Ghz , Horizontal
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=REW 1 MHz
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2. Transmit at 2441 Mhz
1Ghz — 18Ghz , Vertical

@

Raf 67 dBuV/m *Rtt O aB
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"EEW 1 MHEZ
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18Ghz — 25Ghz , Vertical

Pppw 1 MUz Mackar 1 [T1 ]
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1Ghz — 18Ghz , Horizontal
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18Ghz — 25Ghz , Horizontal
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3. Transmit at 2480Mhz
1Ghz — 18Ghz , Vertical
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18Ghz — 25Ghz , Vertical
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1Ghz — 18Ghz , Horizontal
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18Ghz — 25Ghz , Horizontal
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APPENDIX: Photographs of Test Setup

( The Photos are saved separately )
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APPENDIX : Photographs of EUT

Internal Photos

( The Photos are saved separately )
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External Photos
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